TBC243/252D Appliance Parts Explore
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IE44F-5B Engine Parts Explore (For TBC252D)
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TBC243 252D Appliance Parts

SEE). ]%IJG N(?.Tl HAE 2 W description %ﬁ%
1 |GB/T2671.2 GB/T2671.2 S FATE R AR Sk 4L A2 5TM5x45  [screw M5x45 1
2 |TBC243D.05.02-1  [C43.2111.0201 T left handle 1
3 |TBC243D.05.02-2  [C43.2111.0202 e AV ] 52 left handle clamp 1
4 |GB/T6170 GB/T6170 2EEM5 nut M5 1
5 |TBC243D.05.00-1  |C43.2111.0001 BAERF (US) AL tubing 1
6 |TBC243D.03.00-00 |[C43.2112.0000 P R R, straight shaft assembly 1
7 |TBC243D.03.00-1  [C43.2112.0001 i (28) AL tubing 1
8 |TBC430D.03.04-00A [C43.1112.0300 1B 1 (28) rubber 6
9 C52.2116.0000 H A e 5628 gear box assembly 1
10 |GB/T894.1 GB/T894.1 o FH B PER PEL 10 circlip 10 1
11 |GB/T893.1 GB/T893.1 FLH BE TS PE 26 circlip 26 1
12 |GB/T276 GB/T276 #h7%6000-2z D% 10x26x8 ball bearing 6000-2z 2
13 [TBC431D.04.00-2  [C43.0116.0002 FEhAE pinion 1
14 C52.2116.0001 YitE 41 (28) gear box 1
15 |GB/T276 GB/T276 #117/K6000-2z DZ% 10x26x8 bearing 6000-2z 10x26x8 1
16 |TBC431D.04.00-4  [C43.0116.0004 Wi EhHE Ui s gear 1
17 C52.2116.0002 pigks i gear shaft 1
18 |GB/T276 GB/T276 ih7%6202-2z D% 12x32x9 ball bearing 6202-2z 1
19 |GB/T893.1 GB/T893.1 FLH SRS PE 26 circlip 26 1
20 C52.2116.0003 TR FEWR blade retainer 1
21 |GB/T894.1 GB/T894.1 B FH AR RS PE 12 circlip 12 1
22 [TBC431D.04.00-5 |C43.1116.0003 TR FIER cap washer 1




23 |TBC431D.04.00-8  |C43.1116.0005 TR bottom guard

24 |GB/T6177.2 GB/T6177.2 1EZZIEREM10x1.25 72 Ji flange nut M10x1.25 left
25 |GB/T2671.2 GB/T2671.2 WS R EAE S H A 185 TM6x12 - [screw M6x12

26 |GB/T2671.2 GB/T2671.2 WS HATE R [ A L 20 5 1R ETM6x 12 |screw M6x12

27 |GB/T2671.2 GB/T2671.2 WSTR[ S H G i85 TMBX25  |screw M6x25

28 C52.2116.0100 SEERRE self-lock bolt

29 (TBC430D.03.00-1 C43.0112.0001 1L driver shaft

30 (TBC243D.06.01-1 C43.2113.0308 57 28 10 4% Strake of protective cover
31 (TBC243D.06.00-2 C43.2113.0306 VIE PN cutting blade

32 |GB/T845 GB/T845 H W84 ST4.2x13 ST screw 4.2x13

33 |[TBC243D.06.02-00 [C43.2113.0302 47 & guard

34 C48.8113.0001 SRR R clamp \ guard

35 (TBC243D.06.00-3 C43.2113.0307 BB R AR lock screw

36 |TBC243D.05.04-7 C43.2111.0406 [i] 5 R A X R T locking screw of fixed base
37 |TBC243D.05.04-4 C43.2111.0404 B R Lock press block

38 |TBC243D.05.04-3 C43.2111.0403 BEFW Lock press handle

39 |TBC243D.05.04-6 C43.2111.0405 iy rotating shaft

40 |TBC243D.05.04-1 C43.2111.0401 T4 ] o b 5 upper clamp

41 |TBC243D.05.04-2  |C43.2111.0402 A 52 v lower clamp

42 |TBC243D.05.03-4 C43.2111.0304 V= S 5 e Damping supporting seat
43 |TBC243D.05.03-7  [C43.2111.0307 EIRCT£5 Front shock absorption
44 |TBC243D.05.03-10 [C43.2111.0310 B X i locking hoop

45 |GB/T2671.2 GB/T2671.2 7S A B SR BR T M5x 16 screw M5x16

46 |TBC243D.05.03-1 C43.2111.0301 YR upper cover

47 |TBC243D.05.03-2  |C43.2111.0302 T lower cover




48 |GB/T845 GB/T845 H L1547 ST4.8x14 ST screw 4.8x14 8
49 |GB/T845 GB/T845 H I IR%] ST4.8x16 ST screw 4.8x16 2
50 |(GB/T96 GB/T96 K2 5 plate 5 2
51 |TBC243D.05.03-8 C43.2111.0308 JGIREE Rear shock absorption sleeve| 2
52 |TBC243D.05.03-6 C43.2111.0306 ok = e Shock absorber spring 2
53 |TBC243D.05.03-9 C43.2111.0309 el = B Damping block 1
54 |TBC243D.05.03-5 C43.2111.0305 HAR Hanging board 1
55 |GB/T845 GB/T845 H I IRE] ST4.8x14 ST screw 4.8x14 3
56 |TBC243D.05.03-3 C43.2111.0303 JE 4k Cap 1
57 |GB/T845 GB/T845 H I IRE] ST4.8x13 ST screw 4.8x13 3
58 |TBC243D.05.01-00 |C43.2111.0100 TN control handle assembly 1
59 |GB/T2671.2 GB/T2671.2 W 7S A BT L IR ET M5x35 screw M5x35 1
60 (GB/T97.1 GB/T97.1 P b5 plate 5 1
61 (TBC243D.05.01-2 C43.2111.0100 HFWAE plastic handle \ LH 1
62 |[TBC243D.05.01-7  |C43.2111.0107 LI o7 5 spring \ trigger 1
63 (TBC243D.05.01-6 C43.2111.0106 BB 1) lock trigger 1
64 (TBC243D.05.01-8 C43.2111.0601 FHREY wire tube 1

TBC243D.05.06-00 [C43.2111.0602 KA wire cable A 1
o TBC243D.05.07-00 |C43.2111.0603 Ha K 2B wire cable B 1
66 |TBC243D.05.05-00 |C43.2111.0500 N TNEST throttl cable assembly 1
67 |[(GB/T845 GB/T845 H M5 %T ST3.5x9.5 ST screw 3.5x9.5 1
68 |[GB/T6170 GB/T6170 IE M5 nut M5 1
69 (GB/T845 GB/T845 H WRETST4 X 16 ST screw 4x16 3
70 (TBC243D.05.01-1 C43.2111.0101 HEPWA S plastic handle \ RH 1
71 |(TBC243D.05.01-5 C43.2111.0105 P spring \ trigger 1




72 (TBC243D.05.01-4 C43.2111.0104 AT Adjusting rod

73 (TBC243D.05.01-9 C43.2111.0108 REIRET Adjusting screw

74 |TBC243D.05.01-3 C43.2111.0103 L trigger

75 |[YD38-3.01.11.04-00 |YD38-3.01.11.04-00 |8 kKK switch

76 |TBC431D.02.00-5 C43.1100.0005 TR E blade cover

77 |TBC430D.02.01-00 |C43.0100.0100 FT B =LA string head assembly




1E44F-5B Engine Parts

= = " =
e BWeNG, | Perihe. 5 doscription -G
1 GB/T2671.2 2T M5x25 screw M5x25 2
2 GB/T2671.2 BZ£T M5x20 screw M5x20 2
3 GB/T93 S L P 5 lock washer 5 4
4 GB/T97.1 ¥ 3 [ 5 plate washer 5 4
5 YD62.02.00-3 B F start grip 1
6 |YD25.02.01-2 R eyelet 1
7 TBC430D.01.12.00-2 Ja Bhdr 48 start rope 1
8 TBC243D.01.12.00-01 JREhasE start housing 1
9 YD36.07.01-4 IEFNIEE coil spring 1
10 |TBC243D.01.12.00-4 S coil spring cover 1
11 TBC243D.01.12.00-00 Jo Bl 2% MK start assembly 1
12 |TBC243D.01.12.00-3 JA B4R % start pulley 1
13 |TBC243D.01.12.00-4 KRBT coil spring. Start 1
14 |TBC243D.01.12.00-6 & Bkt ratchet wheel 1
15 GB/T9074.19 H B i%%5TST4.8x19 ST screw 4.8x19 1
16 |GB/T9074.19 T 48] 5x15x1 plate washer 5x16x1 1
17 |GB/T6187 12 EE M8 nut M8 1
18 |TBC430D.01.00.02-00 & Bhik Bk E s start reel 1
19 |GB/T97.1 T8 plate washer 8 1
20 |YD38-3.01.01.02-00 /NE 12x22x7 OIL-SEAL 12x22x7 1
21 TBC243D.01.01.00-2 VSR KEN crank case RH side 1
22 |TBC430D.01.01.00-3 e 5 4 gasket \ Crank case 1




23 |GB/T276 Hh7K6202 ball bearing 6202 2
24 |TBC431D.01.03.01-00 A 2k S A 1 crank shaft ass'y 1
25 |GB/T1099 - [5] # 3x5x13 key 3x5x13 1
26 |TBC430D.01.03.03-00 Nl K @10x13x16 bearing ¢10x13x16 1
27 |YD38-3.01.03.00-4 TR circlip \ Piston ring 2
28 |TBC520D.01.03.00-2 TR piston pin 1
29 |TBC520D.01.03.02-00 T ZE piston 1
30 |TBC520D.01.03.00-1 EI S piston ring 2
31 |TBC520D.01.00.00-2 e E Rt gasket \ Cylinder 1
32 |TBC252D.01.00.00-1 VRIL cylinder 1
33 |GB/T2671.2 B24T M5x20 screw M5x20 \ Cylinder 4
34 [GB/T93 S L P 5 lock washer 5 4
35 |GB/T97.1 ¥ 3 [ 5 plate washer 5 4
36 |YD45.01.11.04-00 KAC3E Spark Plug 1
37 |GB/T845 H W2 E] ST4.2x10 ST screw 4.2x10 1
38 |TBC243D.01.00.00-15 SEXE 1
39 TBC243D.01.00.00-11 RETE top housing 1
40 |TBC243D.01.00.00-14 KALFER 1
41 |GB/T845 H W I2E] ST4.8x13 ST screw 4.8x13 1
42 |TBC243D.01.11.02-00 JE K G2 wire 1
43 |TBC243D.01.11.00-1 KAEZENE Spark Plug cover 1
44 |GB/T2671.2 IRETM5x25 screw M5x25/ Ignition 2
45 |GB/T93 5 T8l 5 lock washer 5 2
46 |GB/T97.1 T 5 plate washer 5 2
47 TBC243D.01.11.01-00 =P & ignition 1




48 |GB/T119.2 # @5%10 pin ¢5x10 2
49 TBC430D.01.01.00-1 IR crank case LH side 1
50 |GB/T2671.2 2T M5x30 screw M5x30 4
51 |GB/T93 S5 R P 5 lock washer 5 4
52 |GB/T97.1 ¥ [ 5 plate washer 5 4
53 [TBC430D.01.00.03-00 T 15x30x7 OIL-SEAL 15x30x7 1
54 |TBC521D.01.10.00-00 RES K magneto rotor 1
55 |GB/T6187 1228 EE M8 flange nut M8 1
56 |TBC430D.01.00.00-9 ] 8x16x1.5 plate washer 8x16x1.5 2
57 |TBC430D.01.00.04-00 i B clutch assemble 1
58 |GB/T755 TR 10 washer 10 2
59 [TBC430D.01.00.00-8 i B AL bolt \ clutch 2
60 |GB/T119.2 # @5%10 pin ¢5x10 2
61 TBC430D.01.01.00-4 H=E fan cover 1
62 GB/T2671.2 BZETM5x25 screw M5x25 4
63 [GB/T93 S5 R P 5 lock washer 5 4
64 |GB/T97.1 ¥ [ 5 plate washer 5 4
65 |[TBC430D.01.14.01-00 W Bh A A clutch drum 1
66 |GB/T893.1 LA 41 PE 35 circlip 35 1
67 GB/T276 K 6202-22 ball bearing 6202-2z 1
68 |GB/T894.1 M MRS 15 circlip 15 1
69 |TBC243D.01.14.00-1 i A clutch drum housing 1
70 |GB/T2671.2 IEETM5x16 screw M5x16 1
71 |GB/T93 S5 4 P 5 lock washer 5 1
72  |GB/T97.1 5 plate washer ®5 1




73 |GB/T2671.2 I2ETM6x20 screw M6x20 4
74 |GB/T93 L 6 lock washer 6 4
75 |GB/T97.1 ¥ JE 6 plate washer ®6 4
76 [TBC243D.01.14.00-3 o o R S R R 1
77 TBC243D.01.14.00-4 ey 1Y JRE N 1
78 [TBC243D.01.14.00-2 Ao A R VR E B 1
79 TBC243D.01.14.00-5 INEBEER 1
80 |GB/T893.1 FLH 144 el 45 circlip 45 1
81 |GB/T2671.2 I2ETM5x16 screw M5x16 1
82 [GB/T93 S5 R P 5 lock washer 5 1
83 |GB/T97.1 ¥ 35 plate washer 5 1
84 |GB/T2671.2 I2£TM6x12 screw M6x12 1
85 [GB/T93 5 T 5 lock washer 5 1
86 |GB/T97.1 T 5 plate washer 5 1
87 |GB/T2671.2 I2ETM6x25 screw M6x25 1
88 [GB/T93 L 6 lock washer 6 1
89 |GB/T97.1 ¥ [E 6 plate washer 6 1
90 |[GB/T2671.2 25T M6X55 screw M6x55 2
91 |GB/T93 5 TG lock washer 6 2
92 |GB/T97.1 T 6 plate washer 6 2
93 TBC243D.01.00.00-7 HE#HRE 1
94 |GB/T2671.2 I2£TM5x12 screw M5x12 1
95 |[GB/T93 5 T8l 5 lock washer 5 1
96 |GB/T97.1 T 5 plate washer 5 1
97 TBC243D.01.09.00-00 HA s muffler 1




98 |TBC430D.01.00.00-5 TH 75 AR B gasket . Muffler 1
99 (TBC430D.01.00.00-3 A gasket 1
100 |TBC431D.01.00.01-00 MR admitting pipe 1
101 |TBC431D.01.00.00-12 VT T2 EAR stamping 1
102 |GB/T845 H W I2£] ST3.5x9.5 ST screw 3.5x9.5 1
103 |GB/T2671.2 I2£TM5x25 screw M5x25 2
104 |GB/T93 5 T 5 lock washer 5 2
105 |GB/T97.1 T 5 plate washer 5 2
106 |YD38-3.01.00-8 AUV 7 2 s gasket . carburetor 1
107 |TBC431D.01.06.00-00 A 7% carburetor 1
108 |TBC243D.01.08.00-00 UL air box assembly 1
109 |TBC243D.01.08.00-1 1V A o air box base 1
110 |GB/T2671.2 BZ4£TM5x45 screw M5x45 2
111 |GB/T93 S L P 5 lock washer 5 2
112 |GB/T97.1 ¥ 34 [ 5 plate washer 5 2
113 |TBC243D.01.08.00-3 VECS spone 1
114 |TBC243D.01.08.00-2 UL RS B air box cover 1
115 |TBC243D.01.08.00-4 2= e i

116 |TBC431D.01.13.01-1 WEE fuel tank cover 1
117 |TBC431D.01.13.01-3 T rubber 1
118 |TBC431D.01.13.01-2 BEU 1
119 |TBC243D.01.13.00-1 AR fuel tank 1
120 |TBC431D.01.13.00-2 ¥4 1 4} e rubber bump 4
121 |TBC243D.01.00.00-10 T JBa bottom housing 1
122 |GB/T2671.2 BZETM5x25 screw M5x25 fuel tank 4




123 |GB/T93 LT |5 lock washer 5
124 |GB/T97.1 T 5 plate washer 5
125 |YD45.03.00-5 T AR AR

126 |TBC431D.01.13.00-6 WA air tube

127 |TBC431D.01.13.00-4 BRI fuel tube

128 |TBC431D.01.13.00-5 (e 3ok fuel tube

129 |TBC431D.01.13.00-3 PRI e R retainer . fuel tube
130 |YD45.01.01.01-3 EERS

131 |YD38-3.03.04-00 T g AR AT filter fuel

132 |TBC243D.01.00.00-13 iR




1E44F-6AJS VML B 403 (1E44F-6A GASOLINE ENGINE)

= 5 = =
T T TR & deseription it
1 |GB/T70.1 B24ET M5x25 screw M5x25 2
2 |GB/T70. 1 24T M5x20 screw M5x20 2
3 |GB/T93 R SR 5 lock washer 5 4
4 |GB/T97.1 -2 BE 5 plate washer 5 4
5 |YD62.02. 00-3 IEESIES ] start grip 1
6 |YD25.02.01-2 EAVEL ETAk S eyelet 1
7 |TBC431D. 01. 12. 00-00 Joi Bl i start assembly 1
8 |TBC431D. 01. 12. 02-00 Ja Btk start housing 1
9 |TBC430D. 01. 12. 00-2 JRshhi 4 start rope 1
10 [TBC430D. 01. 12. 004 Ja S E coil spring 1
11 [TBC431D. 01. 12. 00-3 R Bh#RE start pulley 1
12 [TBC430D. 01. 12. 00-5 Ja s spring. Start 1
13 [TBC431D. 01. 12. 00-6 8 B ratchet wheel 1
14 [GB/T9074. 19 H B24%T 4. 8x19 ST screw 4.8x19 1
15 [GB/T9074. 19 F- 44 BB 5x 15x1 plate washer 5x16x1 1
16 |TBC430D. 01. 00. 00-6 Ja A R starter gasket 1
17 [TBC430D. 01. 00. 02-00 Ja Bk A start reel 1
18 [GB/T97.1 P38 plate washer 8 1
19 |YD38-3.01.01.02-00 AN 12x22x7 OIL-SEAL 12x22x7 1
20 [TBC430D. 01. 01. 00-2 EEIERL crank case RH side 1
21 |TBC430D. 01. 01. 00-3 FE AR o 2 gasket \ Crank case 1
22 |GB/T276 %l 76202 ball bearing 6202 2




23 |TBC520D. 01. 03. 01-00 it AT crank shaft ass’y 1
24 |GB/T1099 [ ## 3x5x13 key 3x5x13 1
25 [TBC520D. 01. 03. 03-00 AT K ¢ 10x13x16  |bearing ¢ 10x13x16 1
26 |YD38-3.01.03. 00—4 I R circlip \ Piston ring 2
27 |TBC520D. 01. 03. 00-2 TG ZE4H piston pin 1
28 |TBC520D. 01. 03. 02-00 TG piston 1
29 |TBC520D. 01. 03. 00-1 T ZEH piston ring 2
30 [TBC520D. 01. 00. 00-2 TR 3 gasket \ Cylinder 1
31 |TBC520D. 01. 00. 00-1 vl cylinder 1
32 |GB/T70.1 B2ET M5x20 screw M5x20 \ Cylinder | 4
33 |GB/T93 o ] 5 lock washer 5 4
34 |GB/T97.1 3P 5 plate washer 5 4
35 |YD45. 01. 11. 04-00 KA 2 Spark Plug 1
36 |TBC431D. 01. 00. 00-7 R AR 1
37 |TBC431D. 01. 00. 00-11 TR top housing 1
38 |TBC430D. 01. 11. 02-00 KT wire 1
39 |TBC430D. 01. 11. 00-1 KA ZENE Spark Plug cover 1
40 |GB/T70.1 BEETM5x25 screw M5x25/ Ignition 2
41 |(GB/T93 o T 5 lock washer 5 2
42 |GB/T97. 1 3P 5 plate washer 5 2
43 |TBC430D. 01. 11.01-00 KA ignition 1
44 |GB/T119.2 B $5X10 pin $5X10 2
45 |TBC430D. 01.01. 00-1 Pis EL N crank case LH side 1
46 |GB/T70. 1 2T M5x30 screw M5x30 4
47 |GB/T93 o ] 5 lock washer 5 4




48 [GB/T97.1 ¥ 3485 plate washer 5 4
49 [TBC430D. 01. 00. 03-00 wiE 15x30x7 0IL-SEAL 15x30x7 1
50 |TBC430D. 01. 10. 00-00 RELEK magneto rotor 1
51 |GB/T6187 L IRRE M8 flange nut M8 1
52 (TBC430D. 01. 00. 00-9 8 8x16x1.5 plate washer 8x16x1.5 2
53 |TBC430D. 01. 00. 04-00 s B A clutch assemble 1
54 |GB/T755 BRI 10 washer 10 2
55 [TBC430D. 01. 00. 00-8 B LR e bolt \ clutch 2
56 |GB/T119.2 B d5X10 pin $5X10 2
57 |TBC431D. 01. 01. 00—4 i fan cover 1
58 [GB/T70. 1 BEETM5x25 screw M5x25 4
59 |GB/T93 R SR 5 lock washer 5 4
60 |GB/T97. 1 ¥ 3485 plate washer 5 4
61 |TBC430D. 01. 14. 01-00 BB AL AT clutch drum 1
62 |GB/T893. 1 FL A 5 14 44 B 35 circlip 35 1
63 |GB/T276 K 620222 ball bearing 6202-2z 1
64 |GB/T894. 1 A PR PE 15 circlip 15 1
65 [TBC431D. 01. 14.00-1 B HA clutch drum housing 1
66 [GB/T70. 1 B24£TM6x20 screw M6x20 4
67 |GB/T93 RS B 6 lock washer 6 4
68 [GB/T97. 1 IINT- B BE D 6% 1 1%1 plate washer @®6%11%1 4
69 |TBC430D. 01. 14. 00-2 it REUE rubber/ bump 1
70 |TBC430D. 01. 14. 00—4 A B e di clamp RH 1
71 |TBC430D. 01. 14. 00-3 T 2[R Al clamp LH 1
72 |GB/T70. 1 BEETM5x25 screw M5x25 2




73 |GB/T93 o ] 5 lock washer 5 2
74 |GB/T97. 1 3P 5 plate washer 5 2
75 |GB/T70. 1 BEETM5x 12 screw M5x12 1
76 |GB/T93 R SR 5 lock washer 5 1
77 |GB/T97. 1 ¥ 3485 plate washer 5 1
78 |GB/T70. 1 HEETM6X55 screw M6x55 . Muffler 2
79 |GB/T93 o T 6 lock washer 6 2
80 |GB/T97.1 T3P 6 plate washer 6 2
81 |[GB/T70. 1 BRETM5x 12 screw M5x12 . Muffler 1
82 |GB/T93 R EE 5 lock washer 5 1
83 |GB/T97. 1 ¥ 3485 plate washer 5 1
84 [TBC430D. 01. 09. 00-00 MEPE muffler 1
85 |TBC430D. 01. 00. 00-5 T P A e gasket . Muffler 1
86 |GB/T70. 1 ML —FH25TM5x12  |screw M5x12 1
87 |GB/T93 o ] 5 lock washer 5 1
88 |GB/T97. 1 3P 5 plate washer 5 1
89 |[GB/T70. 1 e —F 024 M4x12  |screw M4x12 1
90 |GB/T93 SRS SRR 4 lock washer 4 1
91 |GB/T97.1 P BB 4 plate washer 4 1
92 |TBC430D. 01. 00. 00-3 HERE B gasket 1
93 |TBC431D. 01. 00. 01-00 WA admitting pipe 1
94 [TBC431D. 01.00. 00-12 T4 AR stamping 1
95 |GB/T845 I BE4TST3. 5x9. 5 [ST screw 3.5x9.5 1
96 |GB/T70.1 BT M5x25 screw M5x25 2
97 |GB/T93 o ] 5 lock washer 5 2




98 |GB/T97. 1 ¥ 3485 plate washer 5 2
99 [YD38-3.01.00-8 A 75 2 1 gasket . carburetor 1
100 |TBC431D. 01. 06. 00-00 13 % carburetor 1
101 |TBC431D. 01. 08. 00-2 UL T air box cover 1
102 |GJB25D-2. 01. 08. 002 JE spone 1
103 |GB/T70. 1 24T M5x45 screw M5x45 2
104 |GB/T93 o ] 5 lock washer 5 2
105 |GB/T97. 1 3P 5 plate washer 5 2
106 |TBC431D. 01. 08. 00-1 YRS air box base 1
107 |TBC431D. 01. 08. 00-00 Eabl)sE air box assembly 1
108 |TBC431D. 01. 13. 01-1 AR fuel tank cover 1
109 |TBC431D. 01. 13. 01-3 s rubber 1
110 |TBC431D. 01. 13. 01-2 DIEEE T 1
111 |TBC431D. 01. 13. 00-1 P fuel tank 1
112 |TBC431D. 01. 13. 00-2 1 Ao Pl rubber bump 4
113 |TBC431D. 01. 00. 00-10 AR R AR fuel tank housing 1
114 |GB/T70. 1 BRETM5x25 screw M5x25 fuel tank 4
115 |GB/T93 R SR 5 lock washer 5 4
116 |GB/T97. 1 2 JE 5 plate washer 5 4
117 |YD45. 03. 00-5 P A AR 1
118 |TBC431D. 01. 13. 00-6 WAE air tube 1
119 |TBC431D. 01. 13. 00—4 Sik=s fuel tube 1
120 |TBC431D. 01. 13. 00-5 EIN:ik= fuel tube 1
121 |TBC431D. 01. 13. 00-3 S RERED retainer . fuel tube 1
122 [YD38-3. 03. 04-00 PRI A A filter fuel 1




